SPORTON LAB.

FCC RF Test Report

Report No. : FG212805B

LTE Band 7 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 30.JAN 2022 23:08:35

Date: 2 FEB 2022 16:59.57

o
spectrum || spectrum A
Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Sweep Ref Level 27.92 dém  Offset 7.92 dp Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE CBEKABS_ PAES
20 dP[ie —SPURTOUS | TNE_ABS PASS ” 20 daire—t b A >
10 dBm “ 10 d f
i y ,J l
-10 dBm J l 10d J ‘ .
P — s [ |
SPURIOUS_LINE_ABS_ J 'L 20 dBmr l
-30 dBm and I { L N
\ Uy
~40 dem A L\ 40 dBm |
-50 dBm Mwhh 50 dBm Ll "
-50 dBm oo
-70 dBm }
1 .
Start 2.475 GHz 10005 pts Stop 2.51 GHz | | [ Start 2.68 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2,475 GHz 2.490 GHz 1.000 MHz 2,48823 GHz -52.30 dBm -27.30 dB 2,680 GHZ 2,600 GHZ 100,000 kHz 2 68030 GHz 16.73 dem “13.27 B
2.490 GHz 2.496 GHz 1.000 MHz 2,49400 GHz -47.54 dBm -34.54 dB 2.690 GHz 2,691 GHz 200,000 kHz 2.69082 GHz -25.68 dBm -15.68 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -38.77 dBm -28.77 d& 2,601 GHz 2,605 GHz 1,000 MHz 2.69101 GHz -24,22 dBm -14.22 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -26.56 dBm -16.56 dB 2.605 GHz 2,700 GHz 1.000 MHz 269512 GHz ~40.17 dBm ~27.17 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50058 GHz 19.92 dBm -10.08 dB 2,700 GHz 2,715 GHz 1,000 MHz 2.70084 GHz -45.24 dBm -20.24 dB
I - — v —
L JU J -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 30.JAN 2022 23:11:16

ﬁ I o
L ctrum 5 um
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBEKARS PAES
20 dEmH SPURIOUS_)INE_ABS PABS 20 deP SPURTOUS _LINE_ABS PAKS
10 dBm 10 dBm
0 dem o opety
l i W
-10 dém J l 10 dBm X
on Ho - 20 dem
SPURIOUS_LINE_ABS_ " ‘ H [
30 dem
— -50 dBm i
-60 dBm -60 dBm:
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz ] |[ 'start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency Powerabs | atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 249045 GHz -40,62 dbm 15,62 db 2,560 GHz 2.570 GHz 100.000 kHz 2.56093 GHz 1.59 dém -28.01 db
2.480 GHz 2.496 GHz 1.000 MHz 249573 GHz -33.33 dBm -20.33 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -32.82 dBm -22.92 dB
2496 GHz 2.499 GHz 1.000 MHz 249884 GHz -31.17 dém -21.17 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57176 GHz -30.41 dBm -20.41 d&
2.499 GHz 2.500 GHz 200,000 kHz 2.49998 GHz -32.05 dBm -22.05 dB 5 £75 GH= 2 280 GHz 1,000 Mz 2.57500 GHz 33.93 dBm 2093 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50852 GHz 3.32 dBm ~26.68 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58000 GHz -39.43 dBrm -14.43 dB
Y
I J1 "

Date: 30.JAN.2022 23:34.05

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number
Report Issued Date
Report Version

: A197 of A255
1 Apr. 01, 2022
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG212805B

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum

S rum

Date: 30.JAN 2022 23:41:08

Date: 2 FEB 2022 17:18:37

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 27.92 dbm Offset 7.92 db Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHE CHBEKARS Pags
20 dP[ie —SPURTOUS | TNE_ABS PASS n 20 daire—t b Ao A
10 dBm H 10 d }q}
I i I
10 dem T f[ ,\ 10 dl .‘ T
o e \ ) AN 1
SPURIOUS_LINE_ABS_ ] ll ‘L -20 dem ’ 1
-30 dBm } \ m
-40 dBm ,
" A
-50 dBm M FKJV A‘ﬁ
-60 dem 1 .y
-70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| Start 2.675 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs | avimit | Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2475 GH2 2,400 GH2 1.000 MH2 2.49049 GH -51.50 dém -26.50 dB 2,675 GHz 2,600 GHz 100,000 kHz 2.68015 GHz 18,78 dBm -11.22 db
2.490 GHz 2.496 GHz 1.000 MHz 249525 GHz -48.14 dém -35.14 dB 2,690 GHz 2.681 GHz 300.000 kHz 2.69032 GHz -18.58 dBm -8.58 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -40.40 d&m -30.40 d& 2,691 GHz 2,695 GHz 1.000 MHz 2.60104 GHz -28.22 dBm -18.22 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -25.96 dBm -15.96 dB 2.695 GHz 2.705 GHz 1.000 MHz 2.69514 GHz Z38.97 dBm To5.87 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50083 GHz 20.10 dBm -9.90 d& 2.705 GHz 5.715 GHz 1.000 MHz 2.70619 GHz 46,56 dEm 51.56 0B
i g - v —
L JU J -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 30.JAN 2022 23.49:32

Date: 31.JAN.2022 00:04:50

ﬁ I o
L ctrum S um
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS paBs
20 dEW\u SPURIOUS_)INE_ABS PABS 20 deP SPURIOUS_LINE_ABS PABS
10 dem 10 dém
0 dBém ‘ l 0 e S
-10 dBm T ‘ 1 -10 dem
T \ Ao o \
SPURIOUS_LINE_ABS_ ] J I\ f I
/
] | ff#=° e U\ B
[ Lt 4o dem Raas
I 50 dBm —
-60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |['start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 249047 GHz =37,89 dbm -i2.88 db 2,555 GHz 2.570 GHz 100.000 kHz 2.56865 GHz 2.07 dém -27.93 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -33.18 dém -20.18 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57003 GHz -28.73 dBm -18.73 d8
2496 GHz 2.499 GHz 1.000 MHz 249808 GHz -91.89 dém -21.89 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87172 GHz -28.23 dBm -18.23 d8
2,499 GHz 2.500 GHz 300.000 kHz 2,49999 GHz -31.66 dém -21.66 dB 5 £75 GH= 2 285 GHz 1,000 Mz 2.57548 GHz -30.73 dBm 17738
2.500 GHz 2.515 GHz 100.000 kHz 2.51303 GHz 1.81 dBm -26.15 dB 2,585 GHz 2,535 GHz 1,000 MHz 2,58504 GHz -41.13 dBm -16.13 dB
T
I 1 P

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number
Report Issued Date
Report Version

: A198 of A255
1 Apr. 01, 2022
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG212805B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

S rum

Date: 30.JAN 2022 23:42:49

Date 2 FEB 2022 17:19:58

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 27.92 dbm Offset 7.92 db Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PASS | SPURIGHE CHBEKARS PABS
20 dP[ie —SPURTOUS | TNE_ABS PABS n 20 dainre— e i Frai
10 dBm H 10d ﬂ
-10 dBm . !, “ 104 ‘
\
o e \ ) il 1
SPURIOUS_LINE_ABS_ ] { N -20 dem 1
-30 d8m J aod M V\
I JL
~40 dem ’ Ip,"l 40 dBm "
-50 dBm | —y .
e Al
70 dBm }
T
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| Start 2.675 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions Spurious Emissions.
__Rangelow | Rangeup | RBW | _Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aLimit
2:475 GHZ 2.490 GH2 1.000 MHz 246673 GHz -52.03 dBm -27.03 d8 2,675 GHz 2,600 GHz 100,000 kHz 2,68016 GHz 17,41 dém -12.50 dB
2,490 GHz 2.496 GHz 1.000 MHz 2.49200 GHz -47.74 dém ~34.74 d& 2,650 GHz 2,651 GHz 300,000 kHz 2.69033 GHz -19.55 dBm -9.55 dB
2.496 GHz 2.499 GHz 1.000 MHz 249883 GHz -39.77 dém -29.77 d8 2,601 GHz 2,605 GHz 1.000 MHz 2.60100 GHz -20,97 dém -19.87 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.49997 GHz -26.38 dBm -16.38 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69548 GHz 24011 dBm 57.11d8
2.500 GHz 2.515 GHz 100.000 kHz 2.50084 GHz 19.53 dém -10.47 dB 2.705 GHz 5.715 GHz 1,000 MH= 270541 GH= 47 22 dBm 2222 dB
] ] - :
L U J -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dém Offset 5.00 dB
SGL Count 100/100

Mode Auto Sweep

Date: 30.JAN 2022 23.47.52

Date: 31.JAN.2022 00:02.09

@1 AvgPwr [®1 2vgPwr
Limit fheck PAES | SPURIRECHEKABS Paks
20 dBfi s $PURIOUS [LINE ABS PABS 20 AB[\G $PURIOUS L INE_ABS PASS
10 dBm 10.dBm
0 dem 7 - \ Ur- e
-10 dgm [ f } -10 dBm
on da . ‘ -0 dBm |
SPURIOUS_LINE_ABS_ | ] \ }t [
7 !/:-m dem
-V . M e i
MM‘
s -50 dBm.
-60 dBm -60 dBm:
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz |||l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48986 GHz -40.31 dBm -15.31 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56203 GHz 0.91 dBm -29.09 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49533 GHz -36.13 dBm -23.13 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57008 GHz -31.86 dBm -21.86 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49799 GHz -34.82 dBm -24.62 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57207 GHz -31.03 dBm -21.03 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -33.63 dBm -23.63 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57544 GHz ~33.40 dBm 20,40 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.51261 GHz 0.96 dBm -29.04 dB 2.585 GHz 2.595 GHz 1,000 MHz 2.58520 GHz -42.08 dBm -17.08 dB
\
) j >

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number
Report Issued Date
Report Version

: A199 of A255
1 Apr. 01, 2022
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG212805B

LTE Band 7 / 15MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
spectrum = s rum 3
Ref Level 26.00 dbm _ Offset 6.00 dB Mode Auto Sweep Ref Level 27.92 dbm  Offset 7.92 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit dheck BAES | SPURIRIE CHBIEKABS_
20 dP[ie —SPURTOUS | TNE_ABS PASS 20 daire—t A O
10 dBm ,i 104 ﬁ
“ 0 dBm {1
-10 dBm . J \ 10d !
M ROE T e | -20d f l'
SPURIOUS_LINE_ABS_ ] ! '& 20 dBmr
-30 dBm r‘ k and fll’ \n
-40 dBm 1 40 dBm : ‘ *
5o dem N o H H 50 dem— bttt
50 dam \m““‘ -u.uﬂl-w W\!w—
-70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| Start 2.675 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2,475 GHz 2.490 GHz 1.000 MHz 2.49044 GHz -52.12 dBm -27.12 dB 2,675 GHZ 2,600 GHz 100,000 kHz 2.68016 GHz 16.47 dem -13.53 db
2.490 GHz 2.496 GHz 1.000 MHz 249256 GHz -49.30 dBm -36.30 dB 2.690 GHz 2,691 GHz 300,000 kHz 2.69031 GHz -21.53 dBm -11.53 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49880 GHz -42.00 dBm -32.00 d& 2,601 GHz 2,605 GHz 1,000 MHz 2.69103 GHz -29,60 dBm -19.60 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -28.36 dBm -18.36 dB 2.605 GHz 2,705 GHz 1.000 MHz 2.69502 GHz -39.19 dBm -26.10 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50087 GHz 18.19 dBm -11.81 dB 2,705 GHz 2,715 GHz 1,000 MHz 2.70508 GHz -47.27 dBm -52.27 dB
T - — ; —
(¥ J L “

Date: 30.JAN 2022 23:44:30

Date: 2 FEB 2022 17:21:18

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 30.JAN 2022 23.46:11

S um L
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS paBs
20 dEW\u SPURIOUS_)INE_ABS PABS 20 deP SPURIOUS_LINE_ABS PABS
10 dBm 10 dBm
0 dem — 0 G —
-10 dem T li -10 dBm 1
S \ Lo dom \
SPURIOUS_LINE_ABS_ J 1 L l
bu dem \
40 dBm A =
| i st ooy,
e 50 dBm [y,
-60 dem -60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |[| Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:490 GHz 1.000 MHz 2.49009 GHz -41.63 d8m -16.63 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56498 GHz -0.12 dBm -30.12 dB
2.480 GHz 2.496 GHz 1.000 MHz 249599 GHz -38.34 dBm -25.34 db 2.570 GHz 2.571 GHz 300.000 kHz 2.57005 GHz -34.57 dBm -24.57 dB
2496 GHz 2.499 GHz 1.000 MHz 249882 GHz -36.15 dém -26.15 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57197 GHz -34.70 dBm -24.70 d&
2.499 GHz 2.500 GHz 300,000 kHz 2.49999 GHz -36.00 dBm -26.00 dB 5 £75 GH= 2 285 GHz 1,000 Mz 2.57500 GHz 3664 dBm 5364 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.51292 GHz -0.05 dBm -30.05 dB 2,585 GHz 2,535 GHz 1,000 MHz 2,58522 GHz -43.16 dBm -18.16 dB
Y
I J1 "

Date: 31.JAN.2022 00:01:29

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

: A200 of A255
1 Apr. 01, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG212805B

LTE Band 7/

20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 31.JAN 2022 00:08:31

spectrum || spectrum 3
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 27.92 dbm Offset 7.92 db Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PAES _SPURIRIE CHBEKABS_ PAES
20 dBfie _FPURTOUS | INE_ABS PABS ﬂ 20 dafre— e i 3
10 dBm H 10 d ﬂ
dBm “ od H
-10 dBm 104 H
. ] [\ N \
SPURIOUS_LINE_ABS_ | ]! | -20 dem i T
-30 dBm ﬁ I aod
~40 dem i { 40 dBm I
-50 dBm “ I\ W\ b “ | n M
e Shd
T A Tl L
50 dem o
-70 dBm }
.
Start 2.475 GHz 10005 pts Stop 2.52 GHz || |['Start 2.67 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions Spurious Emissions.
__Rangelow | Rangeup | RBW | Frequency | __Powerabs | avimit | Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2:475 GHZ 2.490 GH2 1.000 MHz 249009 GHz -49.86 dBm -24.86 dB 2,670 GHz 2,600 GHz 100,000 kHz 2,68829 GHz 17,90 dem -12.10 dB
2,490 GHz 2.4096 GHz 1.000 MHz 2.49538 GHz -48.85 dém -35.85 dB 2,650 GHz 2,651 GHz 500,000 kHz 2.69001 GHz -14.15 dBm -4.15 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49893 GHz -41.22 dém -31.22 dé 2,691 GHz 2,695 GHz 1.000 MHz 2.69119 GHz -19.70 dBm -9.70 dB
2,499 GHz 2.500 GHz 500.000 kHz 2.49999 GHz -24.50 dém -14.50 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.60526 GHz 2812 dBm 1512 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.50110 GHz 20.09 dém -9.91 dB 2.710 GHz 5.715 GHz 1,000 MH= 271056 GH= 38 65 dBm 1365 dB
. - —_—
] J w

L L J

Date 2 FEB 2022 17:39.57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

I o
ctrum S um
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PAES
20 dEmH SPURIOUS_)INE_ABS PABS 20 deP SPURIOUS_LINE_ABS PAKS
10 dem 10 dém
0 dem v T ,.,,\ 0 sy 1
-10 dBm Ir l -10 dem |
S A dom |
SPURIOUS_LINE_ABS_ ] J L L l
-30 dBm s 0 dem
a4
-40 dBm st -40 dBm ettt
e
50 d8 50 dBm -
-60 dBm -60 dBm:
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz ] |[ 'start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2,475 GHz 2.490 GHz 1.000 MHz 2.49049 GHz -37.67 dém -12.67 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.55484 GHz 0.65 dBm -29.35 db
2.480 GHz 2.496 GHz 1.000 MHz 249544 GHz -33.59 dBm -20.59 db 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -28.87 dBm -18.87 d8
2496 GHz 2.499 GHz 1.000 MHz 249713 GHz -32.29 dém -22.29 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67227 GHz -30.76 dBm -20.76 d&
2,499 GHz 2.500 GHz 500.000 kHz 2,49999 GHz -30.01 dém -20.01 dB 5 £75 GH= 2,590 GHz 1,000 Mz 2.57500 GHz 32.73 b 1673 a8
2.500 GHz 2.520 GHz 100.000 kHz 2.51577 GHz 0.80 dBm -29.20 dB 2,590 GHz 2,535 GHz 1,000 MHz 2,58001 GHz -46.88 dBm -21.88 dB
T
Il it L e

Date: 31.JAN.2022 00:27.04

Date: 31.JAN.2022 00:41.07

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

: A201 of A255
1 Apr. 01, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG212805B

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

)

Date: 31.JAN 2022 00:10:12

o
spectrum = s rum 3
Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Sweep Ref Level 27.92 dém  Offset 7.92 dp Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHE CHBEKARS PAES
20 dP[ie —SPURTOUS | TNE_ABS PASS ﬂ 20 daire—t b Ao Hr
10 dBm H 10 d |
-10 dBm ; h 10d
e ‘ N \
SPURIOUS_LINE_ABS_ | ”J -20 dem: i
-30 dBm ﬁ ‘ 30d L
-40 dBm Ll _aD dam ’l y i el
50 dBm § mllk shd A !L Nl IL' ‘ H I HH“ ” LI l
-50 dem A vav-lkﬁw- 4 / X I “'\ Jllﬂl‘»ﬂ IJL“ Mll A
PR ST BT il
-70 dBm }
.
Start 2.475 GHz 10005 pts Stop 2.52 GHz | | [ start 2.67 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2,475 GHz 2.490 GHz 1.000 MHz 2.49015 GHz -48.01 dBm -23.01 dB 2,670 GHZ 2,600 GHZ 100,000 kHz 268894 GHz 16.06 dBm ~13.04 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49589 GHz -43.05 dBm -30.05 d8 2.690 GHz 2,691 GHz 500,000 kHz 2.69000 GHz -15.70 dBm -5.70 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -39.41 dBm -20.41 d& 2,601 GHz 2,605 GHz 1,000 MHz 2.69127 GHz -19,10 dém -9.10 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49959 GHz -24.08 dBm -14.08 dB 2.605 GHz 2.710 GHz 1.000 MHz 2.60528 GHz ~27.74 dBm “14.74 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.50111 GHz 19.49 dBm -10.51 dB 2,710 GHz 2,715 GHz 1,000 MHz 2.71030 GHz -36.31 dBm -11.31 dB
- — —

L L

Date: 2 FEB 2022 17:41:18

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ I o
E ctrum 5 um
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 dEmH SPURIOUS_)INE_ABS PABS 20 deP SPURIOUS_LINE_ABS PAKS
10 dBm 10 dBm
0 dem rwm - 0 dam e ‘1
-10 dem I l -10 dBm I
an oL A0dem |
SPURIOUS_LINE_ABS_ | ll \ L |
30 dBm J . ju dem
40 day o I‘. g 'J L B et O
" st ) w0 e "“"“"‘*‘w...,,‘.
-50 dBry -50 dBm [rers
-60 dBm -60 dBm:
70 dem -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz ] |[ 'start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:490 GHz 1.000 MHz 249047 GHz =39,79 dbm Zi¢.78 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.56275 GHz -0.28 dbm -30.28 db
2.480 GHz 2.496 GHz 1.000 MHz 249582 GHz -35.97 dBm -22.97 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -31.37 dBm -21.37 d8
2496 GHz 2.499 GHz 1.000 MHz 249830 GHz -35.12 dém -25.12 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57187 GHz -33.56 dBm -23.56 dB
2.499 GHz 2.500 GHz 500,000 kHz 2.49999 GHz -31.50 dBm -21.50 dB 5 £75 GH= 2,590 GHz 1,000 Mz 2.57718 GHz 3571 dBm 2271 0B
2.500 GHz 2.520 GHz 100.000 kHz 2.51408 GHz -0.21 dém -30.21 d& 2.590 GHz 2.595 GHz 1.000 MHz 2.59000 GHz -47.45 dbm -22.46 dB
Y
I it i

Date: 31.JAN.2022 00:15:15

Date: 31.JAN.2022 00:39:26

Sporton International Inc. (Kunshan)

TEL : +86-

512-57900158

FAX: +86-512-57900958

: A202 of A255
1 Apr. 01, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG212805B

LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

S rum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 27.92 dBm
SGL Count 100/100

Offset 7.92 de Mode Auto Sweep

@1 AvgPwr

@1 AvgPwr

]’r 1

Date: 31.JAN 2022 00:11:53

L L

Date 2 FEB 2022 17:42:38

Limit ¢heck PABS | SPURIGHE CHBEKARS PAES
20 dP[ie —SPURTOUS | TNE_ABS PASS ﬂ 20 daire—t b Ao 7
10 dBm H 10d I\
| y n
-10 dBm { ‘\ 10d H
P — J s IR |
SPURIGUS. [THE ABS_ I [l 20 dem 1 i
-30 dBm j‘ \ -30d .r
A i [ . [ AT
I - b - Y T
-0 dem WA.\.W ! - }‘ﬂ T “_“J i "!L LM LJ
-70 dBm
.
Start 2.475 GHz 10005 pts Stop 2.52 GHz | | [ start 2.67 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2,475 GHz 2.490 GHz 1.000 MHz 2,48978 GHz -49.84 dBm -24.84 dB 2,670 GHZ 2,600 GHz 100,000 kHz 2.68880 GHz 16,20 dem -13.71 dB
2.490 GHz 2.496 GHz 1.000 MHz 249548 GHz -49.03 dBm -36.03 dB 2.690 GHz 2,691 GHz 500,000 kHz 2.69000 GHz -16.87 dBm -6.87 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49886 GHz -42.47 dBm -32.47 d& 2,601 GHz 2,605 GHz 1,000 MHz 2.69141 GHz -22,81 dBm -12.81 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49959 GHz -25.10 dBm -15.10 dB 2.605 GHz 2.710 GHz 1.000 MHz 2.60667 GHz -31.71 dBm ~18.71 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.50106 GHz 17.90 dBm -12.10 dB 2,710 GHz 2,715 GHz 1,000 MHz 2.71071 GHz -40.67 dBm -15.67 dB
— —

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31.JAN. 2022 00:13:34

ﬁ I o
E ctrum 5 um
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
d m! SPURIOUS_)INE_ABS PABS 20 deP SPURIOUS_LINE_ABS PAKS
10 dem 10dBm
0 dém 0dam .
r e \ o \
-10 dom ‘ ‘l -10 dem l
an oL A0dem |
SPURIOUS_LINE_ABS_ I J \ l l
7 1 -p0 dem ]
...]-‘FJ 40 dBrm IIUL
_,.,-dn"“'-"’ 50 dbm S—
-60 dBm -60 dBm:
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz | (|['Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 240076 GHz =41,74 dbm cié.74 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.55659 GHz -1.28 dbm -31.28 db
2.480 GHz 2.496 GHz 1.000 MHz 249583 GHz -38.44 dBm -25.44 db 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -34.94 dBm -24.94 dB
2496 GHz 2.499 GHz 1.000 MHz 249895 GHz -36.82 dém -26.82 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57129 GHz -36.88 dBm -26.98 dB
2,499 GHz 2.500 GHz 500.000 kHz 2.49997 GHz -35.74 dBm -25.74 dB 5 £75 GH= 2,590 GHz 1,000 Mz 2.57597 GHz ~38.54 B 25 54 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50538 GHz -1.21 dBm -31.21 dB 2.590 GHz 2.595 GHz 1.000 MHz 2.59016 GHz -47.92 dbm -22.92 dB
Y
I it i

Date: 31.JAN.2022 00:37.46

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number 1 A203 of A255
Report Issued Date : Apr. 01, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG212805B

Conducted Spurious Emission

LTE Band

7 [/ 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum ué]
Ref Level 0,00 dBm  Offset 6.00 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 6,00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PaRS Limit §heck PARS
SPURIOUS | INE_ABS PARS 10 ddRR—REURIOUS JINE ABS PAKS
-20 dBm
S_LINE_ABS S_LINE_ABS
-40 dBm
g R b asfh s i gl AN i
———— Y -50.dBm = e o
o O e
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 985.69965 MHz -52,28 dBm -27.28 dB 30,000 MHz 1,000 GHz 1.000 MHz 940.61719 MHz -52.39 dBm -27.39 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -52,40 dBm -27.40 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.13078 GHz -52,70 dBm -27.70 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,33720 GHz -50,22 dBm -25,22 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,36301 GHz -50,05 dBm -25.05 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.86456 GHz -47.47 dBm -22,47 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.87406 GHz -47.57 dBm -22,57 db
10.000 GHz 18.000 GHz 1.000 MHz 16.96281 GHz -47.08 dBm -22.08 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.94332 GHz -47.17 dBm -22.17 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.91613 GHz -46.00 dBm -21.09 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91013 GHz -46.13 dBm -21.13 dB
— —
{ 1 J L] ( )| J L]

Dater 23 MAR 2022 07:52:13

Date: 23 MAR 2022 07:5322

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum o
Ref Level 0.00 dem  Offset 5.00 dg Mode Auto Sweep Ref Level 0.00 dém Offset 6.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
-20 dBm
S_LINE_ABS S_LINE_ABS
-40 dBm
gy W PO rgrpT W _50.4Bm g s, Y
i [re— = e v i —— ] P " o o " -~ ~
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 944,58001 MHz -52,17 dBm -27.17 dB 30,000 MHz 1,000 GHz 1.000 MHz 958.06847 MHz -52.06 dBm -27.06 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.07219 GHz -52.77 dBm -27.77 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.14915 GHz -52.87 dBm -27.87 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.28116 GHz -50.12 dBm -25.12 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.39681 GHz -50.03 dBm -25.03 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.71308 GHz -47.66 dbm -22.66 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98855 GHz -47.50 dBm -22.50 db
10.000 GHz 18.000 GHz 1.000 MHz 16.95432 GHz -47.02 dBm -22.02 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.94832 GHz -47.16 dBm -22.16 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92063 GHz -46.01 dBm -21.01 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91963 GHz -45,97 dBém -20.97 d&
—_— —_—
( ) J - ( Il ] i

Date: 23.MAR 2022 07.55:15

Date: 23.MAR 2022 07.56.24

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

A204 of A255
Apr. 01, 2022
Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG212805B

LTE Band 7 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset 6.00 d&

SGL Count 100/100

Mode Auto Sweep

Ref Level 0.00 dBém
SGL Count 100/100

Offset 6.00 d&

Mode Auto Sweep

Dater 23 MAR 2022 07:58:17

Date: 23 MAR 2022 07:59°25

@1 AvgPwr (@1 Avgpwr
Limit heck PaRS Limit fheck PARS
10 ddpR—HEURIOUS JINE ABS BAES _10 ddRR—BBURIOUS JINE ABRS PABS
20 d8 -20 dBm
SPURIOUS_LINE_ABS [ SPURIOUS_LINE_ABS
-40 dBm
g | " e _50.dBm g UV W PO
e 5 A e e W o Ve e
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 961.33683 MHz -52,22 dBm -27.22 dB 30,000 MHz 1,000 GHz 1.000 MHz 913.47076 MHz -52.20 dBm -27.20 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.10745 GHz -52.83 dBm -27.83 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.14319 GHz -52.87 dBm -27.87 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.38472 GHz -50.06 dBm -25.06 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.37794 GHz -50,09 dBm -25.09 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.57505 GHz -47.41 dBm -22.41 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.95055 GHz -47.67 dBm -22.67 db
10.000 GHz 18.000 GHz 1.000 MHz 16.93732 GHz -47.18 dBm -22.18 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.92982 GHz -47.16 dBm -22.16 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92113 GHz -45.95 dBm -20.95 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.90013 GHz -46.22 dBm -21.22 dB
{ 1 J L] ( )|

LTE Band

7/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dém Offset 6.00 de

SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 6.00 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
-20 dBm
S_LINE_ABS [ SPURIOUS_LINE_ABS
40 dBm
| i . dBm g} oA, T
— K e P s E L e el
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 906.19940 MHz -52,20 dBm -27.20 dB 30,000 MHz 1,000 GHz 1.000 MHz 924.13543 MHz -52.10 dBm -27.10 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -52.92 dBm -27.92 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48975 GHz -52.79 dBm -27.79 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.35617 GHz -49,88 dBm -24,88 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.23809 GHz -50.23 dBm -25.23 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.50356 GHz -47.47 dBm -22.47 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.95705 GHz -47.31 dBm -22.31dB
10.000 GHz 18,000 GHz 1.000 MHz 16.75583 GHz -47.30 dBm -22.30 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.95182 GHz -47.23 dBm -22.23 dB
18.000 GHz 26.000 GHz 1.000 MHz 1582663 GHz -45.84 dBm -20.84 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.62513 GHz -46.19 dBm -21.1% db
\ ) J ( ) J wa

Date: 23.MAR 2022 08.05.:51

Date: 23.MAR 2022 08.07.00

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number 1 A205 of A255
Report Issued Date : Apr. 01, 2022
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG212805B

LTE Band 7 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 23 MAR 2022 08:08:53

Spectrum u%;" Spect 1 ué]
Ref Level 0,00 dBm  Offset 6.00 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 6,00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
10 48HE—HBURIOUS }INE_ABRS PARS 10 ddRR—REURIOUS JINE ABS P
-20 dB -20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
-40 dBm
Pt | | PP ¥ g B
—— f———r AT mw— e " aTa e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 976.00450 MHz -52.00 dBm -27.09 dB 30,000 MHz 1,000 GHz 1.000 MHz 955.64468 MHz -52.28 dém -27.28 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.14667 GHz -52.57 dBm -27.57 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.09901 GHz -52,67 dBm -27.67 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,40214 GHz -50,23 dBm -25,23 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,36972 GHz -49,98 dBm -24,93 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.94356 GHz -47.64 dBm -22.64 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.54006 GHz -47.45 dBm -22.45 db
10.000 GHz 18.000 GHz 1.000 MHz 16.91832 GHz -47.22 dBm -22.22 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.71083 GHz -47.13 dBm -22.13 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91613 GHz -46,36 dBm -21.36 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.90063 GHz -46.28 dBm -21.28 di
{ 1 J L] ( )| J

Date: 23 MAR 2022 08:10:02

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum e Spect 1 -
Ref Level 0.00 dem  Offset 6.00 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 6.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
heck PARS Limit §heck PA|
SPLIRIOUS | INF_ARS PARS _10 ddpR—FPURIONS } INE_ABS p
-20 dBm
_LINE_ABS | SPURIOUS_LINE_ABS
-40 dBm
g | 5, i Al i ey s, it
p— 5 s " R — pe— o L =
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 982.30635 MHz -52,30 dBm -27.30 dB 30,000 MHz 1,000 GHz 1.000 MHz 978.91304 MHz -52,48 dem -27.48 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.18639 GHz -53.01 dBm -28.01 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.07666 GHz -52,85 dBm -27.85 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,28261 GHz -50,16 dBm -25,16 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08863 GHz -49,99 dBm -24,99 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.95405 GHz -47.53 dBm -22,53 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.88356 GHz -47.32 dBm -22,32 db
10.000 GHz 18.000 GHz 1.000 MHz 16.93282 GHz -47.16 dBm -22.16 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.74233 GHz -47.42 dBm -22.42 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92613 GHz -46.32 dBm -21,32 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91863 GHz -46.19 dBm -21.19 d&
( ) J ] ( )| )

Date: 23.MAR 2022 08.11.54

Date: 23.MAR 2022 08:13.03

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number 1 A206 of A255
Report Issued Date : Apr. 01, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG212805B

LTE Band 7 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" Spect 1 ué]
Ref Level 0,00 dBm  Offset 6.00 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 6,00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
10 48HE—HBURIOUS }INE_ABRS PARS 10 ddRR—REURIOUS JINE ABS PAKS
-20 dB -20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
-40 dBm
gy - Y 50.4Bm el il
B L P pngarad A - o ‘U W - T AT T
T
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 915.40980 MHz -52.40 dBm -27.40 dB 30,000 MHz 1,000 GHz 1.000 MHz 973.58071 MHz -52,12 dém -27.12 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -52.26 dBm -27.26 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48876 GHz -52.53 dBm -27.53 d8
2,580 GHz 5.000 GHz 1.000 MHz 4,30681 GHz -50,00 dBm -25,00 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,35036 GHz -49,77 dBm -24,77 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.86306 GHz -47.48 dBm -22,48 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.85405 GHz -47.62 dBm -22.62 db
10.000 GHz 18.000 GHz 1.000 MHz 16.93782 GHz -47.40 dBm -22.40 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.94682 GHz -47.21 dBm -22.21 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92113 GHz -45.95 dBm -20.95 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91463 GHz -46.07 dBm -21.07 d&

)

Dater 23 MAR 2022 08:15:29

L

L] )

Date: 23 MAR 2022 08:20:38

L

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum e Spect 1 -
Ref Level 0.00 dem  Offset 6.00 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 6.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
heck PARS Limit §heck PA|
SPLIRIOUS | INF_ARS PARS _10 ddpR—FPURIONS } INE_ABS p
-20 dBm
_LINE_ABS | SPURIOUS_LINE_ABS
-40 dBm
e 9 " v 50,08 g | PR R Ty
— R AT T ~ - e C = v e =
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 950.79710 MHz -52,13 dBm -27.13 dB 30,000 MHz 1,000 GHz 1.000 MHz 92995252 MHz -52,26 dem -27.26 dB
1.000 GHz 2,490 GHz 1.000 MHz 1.74848 GHz -52.92 dBm -27.92 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.11738 GHz -52,90 dBm -27.90 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,34068 GHz -50,16 dBm -25,16 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,39923 GHz -49,92 dBm -24,92 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.74808 GHz -47.49 dBm -22,45 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.86906 GHz -47.31 dBm -22,31 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.75133 GHz -47.41 dBm -22.41 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.92782 GHz -47.34 dBm -22.34 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.90663 GHz -46.31 dBm -21.31 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92563 GHz -46.29 dBm -21.29 dg
( ) J ] ( )| )

Date: 23.MAR 2022 082230

Date: 23.MAR 2022 08.23.39

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

A207 of A255
Apr. 01, 2022
Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG212805B

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum ué]
Ref Level 0,00 dBm  Offset 6.00 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 6,00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit §heck PaRS Limit §heck PARS
10 48HE—HBURIOUS }INE_ABRS PARS 10 ddRR—REURIOUS JINE ABS PAKS
-20 dB -20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
-40 dBm
gy A Ataiifad g} ok, Y
— S = T oA ||| -S0yBm— [or S AT
e
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 931.89155 MHz -52,27 dBm -27.27 dB 30,000 MHz 1,000 GHz 1.000 MHz 911.53173 MHz -52.14 dBm -27.14 dB
1.000 GHz 2,490 GHz 1.000 MHz 1.74848 GHz -52.68 dBm -27.68 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.10695 GHz -52,90 dBm -27.90 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,27874 GHz -50,00 dBm -25,00 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,40311 GHz -50,12 dBm -25,12 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88306 GHz -47.51 dBm -22.51dB 5.000 GHz 10.000 GHz 1.000 MHz 6.88956 GHz -47 46 dBm -22.46 db
10.000 GHz 18.000 GHz 1.000 MHz 16.75633 GHz -47.44 dBm -22.44 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.94582 GHz -47.20 dBm -22.20 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.90213 GHz -46.42 dBm -21.42 db 18.000 GHz 26,000 GHz 1.000 MHz 19.92813 GHz -46.35 dBm -21.35 dB
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LTE Band

7/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum
Ref Level 0.00 dem  Offset 5.00 dg Mode Auto Sweep Ref Level 0.00 dém Offset 6.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit heck PARS
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20 d8 -20 dBm
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-0 dem
Start 30.0 MHz 52006 pts Stop 26.0 GHz | ||| Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 968.24838 MHz -52.17 dBm -27.17 dB 30.000 MHz 1.000 GHz 1.000 MHz 948.37331 MHz -52.40 dBm -27.40 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -51.83 dBm -26.83 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48975 GHz -51.71 dBm -26.71 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.28930 GHz -50.16 dBm -25.16 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03669 GHz -50.30 dBm -25.30 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88506 GHz -47.29 dBm -22.25 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.88656 GHz -47.36 dBm -22.36 db
10.000 GHz 18,000 GHz 1.000 MHz 16.94232 GHz -47.42 dBm -22.42 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.92882 GHz -47.17 dBm -22.17 dB
18.000 GHz 26.000 GHz 1.000 MHz 15.82813 GHz -46.36 dBm -21.36 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.52813 GHz -46.40 dBm -21.40 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG212805B

LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum u%;" Spect 1 ué]
Ref Level 0,00 dBm  Offset 6.00 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 6,00 db Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 980.36732 MHz -52.32 dBm -27.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 930.43728 MHz -52.25 dém -27.25 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.11092 GHz -52.74 dBm -27.74 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.11589 GHz -52,92 dém -27.92 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,40940 GHz -49,85 dBm -24,85 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,33342 GHz -49,92 dBm -24,92 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.81307 GHz -47.48 dBm -22,48 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.84257 GHz -47.61 dBm -22.61 db
10.000 GHz 18.000 GHz 1.000 MHz 16.91932 GHz -47.45 dBm -22.45 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.91532 GHz -47.35 dBm -22.35 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.92313 GHz -46.48 dBm -21.48 db 18.000 GHz 26,000 GHz 1.000 MHz 19.91813 GHz -46.18 dBm -21.18 d&
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum e Spect 1 -
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Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 963.40080 MHz -52,31 dBm -27.31 dB 30,000 MHz 1,000 GHz 1.000 MHz 809.59270 MHz -52.35 dBm -27.35 dB
1.000 GHz 2,490 GHz 1.000 MHz 1.74699 GHz -52.65 dBm -27.65 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.07716 GHz -52.98 dBm -27.98 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.33720 GHz -50,01 dBm -25.01 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.09637 GHz -43,39 dBm -24,99 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.84907 GHz -47.38 dBm -22.38 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.88056 GHz -47.68 dBm -22.68 db
10.000 GHz 18.000 GHz 1.000 MHz 16.74583 GHz -47.07 dBm -22.07 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.94232 GHz -47.41 dBm -22.41 dB
18.000 GHz 26.000 GHz 1.000 MHz 15.81013 GHz -46.,41 dBm -21.41 dB 18.000 GHz 26,000 GHz 1.000 MHz 15,62113 GHz -46.37 dBm -21.37 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG212805B

LTE Band 7 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

- n F|[ see i
Ref Level 0.00 dem  Offset 5.00 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.00 d& Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 922.19640 MHz -52,39 dBm -27.39 dB 30,000 MHz 1,000 GHz 1.000 MHz 938.19340 MHz -52.31 dBm -27.31.dB
1.000 GHz 2,490 GHz 1.000 MHz 2.11837 GHz -52.64 dBm -27.64 dB 1.000 GHz 2,450 GHz 1.000 MHz 1.72663 GHz -52.92 dBm -27.92 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.26310 GHz -49,97 dBm -24,97 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.17809 GHz -50.24 dBm -25.24 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88206 GHz -47.54 dbm -22.54 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.96355 GHz -47.49 dBm -22.45 db
10.000 GHz 18.000 GHz 1.000 MHz 16.75683 GHz -47.28 dBm -22.28 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.93732 GHz -47.15 dBm -22.15 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92513 GHz -46.10 dBm -21.10 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92013 GHz -46.11 dBm -21.11 dg
—_— —_—
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Highest Channel / 64QAM
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Ref Level 0.00 dBm
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 948,37331 MHz -52,22 dBm -27.22 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.15461 GHz -52.74 dBm -27.74 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.40117 GHz -50.17 dBm -25.17 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87956 GHz -47.50 dBm -22.50 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.92982 GHz -47.45 dBm -22.45 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91263 GHz -46.02 dBm -21.02 dB
—_—
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SPORTON LAB.

FCC RF Test Report

Report No. : FG212805B

LTE Band 7 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 930.52204 MHz -52,37 dBm -27.37 dB 30,000 MHz 1,000 GHz 1.000 MHz 954.67516 MHz -52.25 dBm -27.25 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.15362 GHz -52.60 dBm -27.60 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.11191 GHz -52.,80 dBm -27.80 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.38762 GHz -50,08 dBm -25.08 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.39198 GHz -50.00 dBm -25.00 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.96605 GHz -47.58 dBm -22.58 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.88856 GHz -47.54 dBm -22.54 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.94682 GHz -47.43 dBm -22.43 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.94282 GHz -47.,32 dBm -22.32 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92163 GHz -46.15 dBm -21.15 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92263 GHz -46.30 dBm -21.30 di
{ 1 J L] ( )| J L]

Dater 23 MAR 2022 08:14:34

Date: 23 MAR 2022 08:16:05

Highest Channel / 64QAM

Ref Level 0.00 dBm
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Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 938.19340 MHz -52,05 dBm -27.05 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.15362 GHz -52.93 dBm -27.93 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.36140 GHz -50,08 dBm -25.08 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88906 GHz -47.38 dBm -22.38 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.76983 GHz -47.25 dBm -22.25 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91163 GHz -46.32 dBm -21,32 dB
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SPORTON LAB.
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LTE Band 7 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

(e ) &
L n =
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 962.51604 MHz -52,14 dBm -27.14 dB 30,000 MHz 1,000 GHz 1.000 MHz 905.71464 MHz -52.23 dBm -27.23 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48876 GHz -52.82 dBm -27.82 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.12482 GHz -52.91 dBm -27.91 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.38230 GHz -50.16 dBm -25.16 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.31794 GHz -50.13 dBm -25.13 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85106 GHz -47.54 dbm -22.54 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99255 GHz -47.47 dBm -22.47 db
10.000 GHz 18.000 GHz 1.000 MHz 16.73482 GHz -47.31 dBm -22.31 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.94382 GHz -47.36 dBm -22.36 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92363 GHz -46.23 dBm -21.23 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91763 GHz -46.23 dBm -21.23 dB
{ 1 J L] ( )| J L]
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 931.40680 MHz -52.33 dBm -27.33 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.15511 GHz -52.84 dBm -27.84 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99298 GHz -49,98 dBm -24,98 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88556 GHz -47.24 dBm -22.24 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.71732 GHz -47.38 dBm -22.38 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92313 GHz -46.13 dBm -21.12 dB
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FCC RF Test Report
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LTE Band 7 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

o
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 942,07146 MHz -52.42 dBm -27.42 dB 30,000 MHz 1,000 GHz 1.000 MHz 869.84258 MHz -52.24 dBm -27.24 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.16802 GHz -52.82 dBm -27.82 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.07915 GHz -52.77 dBm -27.77 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30923 GHz -50,07 dBm -25.07 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.29326 GHz -50.10 dBm -25.10 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.96455 GHz -47.45 dBm -22.45 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.93306 GHz -47.67 dBm -22.67 db
10.000 GHz 18.000 GHz 1.000 MHz 16.70333 GHz -47.33 dBm -22.33 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.93432 GHz -47.29 dBm -22.29 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92913 GHz -46.40 dBm -21.40 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91863 GHz -46.26 dBm -21.26 di
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 992.57101 MHz -52,30 dBm -27.30 dB
1.000 GHz 2,490 GHz 1.000 MHz 1.73904 GHz -52.78 dBm -27.78 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.37262 GHz -50.13 dBm -25.12 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87056 GHz -47.48 dBm -22.48 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.74483 GHz -47.43 dBm -22.43 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91213 GHz -46.48 dBm -21.48 db
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0025
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0021
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0015
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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LTE Band 41
Peak-to-Average Ratio
Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.35 5.88 5.94 6.17
Middle CH 5.80 7.25 5.80 8.32 PASS
Highest CH 5.54 5.16 5.86 6.17
Mode LTE Band 41 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.52 7.42 - -
Middle CH 7.57 7.33 - - PASS
Highest CH 6.55 7.42 - -
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LTE Band 41/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 25.MAR 2022 09.57-32
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Middle Channel / 1RB

Middle Channel / Full RB

Date: 25.MAR. 2022 09.58:08

Spectrum i Spectrum i
Ref Level 25.70 dem  Offset 5,70 b Ref Level 25.70 dem  Offset 5,70 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
o o
0.0 0.0
£ o
= W
3
1E- - 1E- -
% ¢ %
\ \
1E. 1E. -
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 18.24 dBm 24,18 dBm 5.85 d8 4.23 dB 5.71 dB Trace 1 18,73 dBm 26,91 dBm 8.18 d8 4.03 da 6.43 dB 7.25 d8 7.74 dB
I —— =
L JL J L JL J Wy we

Date: 25.MAR 2022 09.58:21

Highest Channel / 1RB

Highest Channel / Full RB
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LTE Band 41/ 20MHz / 16QAM
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LTE Band 41/ 20MHz / 64QAM
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26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)

BW 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM| QPSK 16QAM| QPSK |16QAM
Lowest CH 485 | 480 | 975 | 9.89 | 1451 | 14.09 | 18.94 | 18.90
Middle CH 477 | 474 | 979 | 963 | 14.12 | 14.21 | 18.62 | 19.22
Highest CH 495 | 491 | 977 | 963 | 14.15 | 14.15 | 18.78 | 18.98

Mode LTE Band 41 : 26dB BW(MHz)

BW 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM
Lowest CH 4.89 - 9.69 14.54 1886 | -
Middle CH 4.81 - 9.65 14.18 1894 | -
Highest CH 4.81 - 9.65 14.33 18.78 | -
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LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 25.70 cbm  Offset 570 b = RBW 100 kHz RefLavel 25,70 dbm  OFfset 570 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att SWT 12z @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B ETEY 15.75 dBm| - ™M1[1] 13.16 aBm)
20 F‘, 2.49975900 GHz 20 WL 2.49778100 GHz
A .
. S perende et e B S 26.00 dB| . drn o A LIy 26.00 dB|
10 (. B A 4.845000000 MH2 10 T L Co Mt} 4795000000 MH;]
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,499759 GHz 15.75 dam nd8 down 4.845 MHz ML 2.497781 GHz 13.16 dam nd8 down 4,795 MRz
T 1 2,496062 GHz -10.50 dBm nd8 26.00 dB TL L 2,496142 GHz ~14.04 dBm n 26,00 d8
T2 1 2,500908 GHz -10.04 dBm Q factor 515.9 T2 1 2.500938 GHz -12.88 dém Q factor 520.9
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 25.70 cbm  Offset 570 b = RBW 100 kHz RefLavel 25,70 dbm  OFfset 570 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- MI[1] 13.66 dbm)| P MI[1] a1 aBm|
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. W P 26.00 dB| » Y, . ASTIR A o a 26.00 dB|
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,504748 GHz 13.66 dam nd8 down 4.765 MHz ML 2.501651 GHz 13.31 dam nd8 down 4,735 WAz
TL 1 2,590612 GHz -12.25 dbm nd8 26.00 dB TL L 2.550842 GHz -12.69 dam nd8 26.00 dB
T2 1 2,595378 GHz -12.18 dém Q factor 544.5 T2 1 2.595378 GHz -12.93 dém Q factor 547.3
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Spectrum Spectrum
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SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mi1] 14.92 dBm| . mi1] 11.79 dBm)|
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2666481 GHz 14.32 dBm ndB down 4.545 MHz ML 2.688549 GHz 11.79 dém ndB down 4,905 MHz
T1 1 2684983 GHz -12.13 dém nds 26.00 d8 T1 1 2.685042 GHz -14.25 dBm nds 26.00 da
T2 1 2,6689923 GHz -11.73 dém Q factor 543.3 T2 1 2.689948 GHz -14.52 dém Q factor 548.1
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LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

&3 pectrum
Ref Level 25.70 cbm  Offset 570 b = RBW 300 kHz RefLavel 25,70 dbm  OFfset 5.70 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B 32 dBm)| - ™M1[1] 15.42 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505116 GHz 15.32 dam nd8 down 9.75 MHz ML 2,498123 GHz 15.42 dam nd8 down 9,89 WHZ
T 1 2,496085 GHz -10.29 dBm nd8 26.00 dB TL L 2496025 GHz -10.51 dbm n 26,00 d8
T2 1 2,505835 GHz -10.90 d8m Q factor 256.9 T2 1 2.505915 GHz -10.28 dém Q factor 252.6
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SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,596736 GHz 15.10 dBm ndB_down 9.79 MHz ML 2.590502 GHz 16.10 dBm ndB_down 9,63 MHZ
TL 1 2,568065 GHz -11.07 dam ndd 26.00 dB TL L 2.588165 GHz -10.26 dBm nd8 26.00 dB
T2 1 2,597855 GHz -11.50 d8m Q factor 265.2 T2 1 2.597795 GHz -8.92 dBm Q factor 269.0
L U J wa L JU J
Date’ 23 MAR 2022 (9:43.58 Date: 23 MAR.2022 4408
Spectrum Spectrum
Ref Level 25,70 Gbm  Offset G,70 b e RBW 300 kHz RefLevel 26,70 dbm  OFfset 5,70 0B @ RBW 300 khz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.666693 GHz 16.13 dBm ndB down 9.77 MHz ML 2.682303 GHz 15.85 dBm ndB down 9,63 MHZ
TL 1 2,680085 GHz -10.22 dam nds 26.00 dB TL L 2.680185 GHz -10.12 dam nds 26.00 d&
T2 1 2689855 GHz -9.52 dBm Q factor 275.0 T2 1 2.689815 GHz -10.25 dBm Q factor 278.5
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LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM
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Ref Level 25.70 dém

Offset 570 db & RBW 300 kHz

pectrum

Ref Level 2570 dém

Offset 5.70 db & RBW 300 kHz

o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.502391 GHz 14,44 dBm nd8 down 14,505 MHz ML 2.499754 GHz 14,33 dam nd8 down 14,086 MHz
T 1 2,496247 GHz -11.30 dbm nd8 26.00 dB TL L 2,498457 GHz -10.12 dbm n 26,00 d8
T2 1 2,510753 GHz -11.60 d8m Q factor 172.5 T2 1 2.510543 GHz -11.08 d8m Q factor 177.8
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Middle Channel / 15MHz / QPSK
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15MHz / 16QAM

ectrum pectrum &3
Ref Level 25.70 cbm  Offset 570 b = RBW 300 kHz RefLavel 25,70 dbm  OFfset 5.70 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,590333 GHz 14.99 dBm nd@ down 14.116 MH2 M1 2.590303 GHz 13.21 dBm nd@ down 14,206 MHZ
T 1 2,585927 GHz -11.40 dbm nd8 26.00 dB TL L 2,585927 GHz ~14.04 dBm nd8 26,00 d8
T2 1 2,600043 GHz -10.83 dém Q factor 1B3.5 T2 1 2.600133 GHz -12.53 dém Q factor 182.3
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Spectrum Spectrum
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o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att a0 db SWT  126ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.679173 GHz 15.73 dgm N down 14,146 MAz ML 2.679353 GHz 14.43 dBm N down 14,148 Mz
T py 2,675397 GHz -9.89 dam nds 26.00 dB T1 L 2.675427 GHz -10.76 dem nds 26,00 d8
T2 1 2.689543 GHz -10.61 dBm Q factor 189.4 T2 1 2.669573 GHz -12.60 dBm Q factor 189.4
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